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7B32CAN-S010

Y —~~y K CYLINDER HEAD

RH MaEsS BB fE%%| = =t " R E % w &
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N0 REMARKS
1 |ZY7B3 11110 00 |YYv% AYM FU77)  [CYLINDER HEAD ASSY 1

2 | zY7D3 11179 00 |K b REYL BOLT, STUD 4

3 | 2ZY7D3 12119 00 |V-Ib,N' W7 RATA SEAL, VALVE STEM 1

4 | ZY7B3 11120 00 |¥Js¥AYF 7427 2 |CYLINDER HEAD ASSY 2 1

5 | zY7D3 11179 00 |k b RAYL BOLT, STUD 4

6 | ZY7D3 12119 00 [V=.N LT ATA SEAL, VALVE STEM 1

7 | ZY7B3 11181 00 (A AFYRYUUEAYF 1 [GASKET, CYLINDER HEAD 1 1

8 | ZY7B3 11182 00 |A'AFYhYYUFAYL 2 |GASKET, CYLINDER HEAD 2 1

9 | ZY7D3 5A116 00 |1k, 7555 BOLT, FLANGE 8

10 | ZY7D3 1119C 00 (735", An"-4 PLUG, SPARK 2

11 | ZY7D3 11191 00 [An'-NuF Ay 1 COVER, CYLINDER HEAD 1 1

12 | ZY7D3 11192 00 [hn'- YAy 2 COVER, CYLINDER HEAD 2 1

13 | ZY7D3 11355 00 V-, 8 1 SEAL, CYLINDER 1 2

14 | ZY7D3 5A100 00 [#' Wb, 7507 BOLT, FLANGE 4

15 | ZY7B3 14572 00 |7L-hAT- PLATE, STAY 1

16 | ZY7D3 54041 00 |fJbb 1 SCREW,BIND 4

17 | ZY7D3 15423 00 [hn'™- 2 COVER 2 1

EH72B7060 21/10/26




7B32CAN-S010 'V > #—~» F CYLINDER HEAD
R MRES BB R A FR &% Eid) T " WO " =
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
18 | ZY7D3 13610 00 |J-F AT 7HY77) REED VALVE ASSY 1
19 | zY7D3 15374 00 (0" A4 Yh77)-4 GASKET, BREATHER 2
20 | ZY7D3 5A142 00 [ IWh770% M6X14 BOLT,FLG. M6X14 2
21 | ZY7D3 13516 00 |tV 41l PIN, DOWEL 4
22 | ZY7B3 1531A 00 |-2,7")-%" 1 HOSE, BREATHER 1 1
23 | ZY7D3 11387 00 |93Y7 k-2 1 CLAMP, HOSE 1 2
24 | ZY7D3 1536A 00 (777" A 4ILLA"N PLUG, OIL LEVEL 1
25 | ZY7D3 15114 00 |.O-)u¥" .O-RING 1
EH72B7060 21/10/26




7TB32CAN-S020 777 %7 h&EA > CRANKSHAFT & PISTON

12
11\\}
R HaES BN AR B # st -l R " =
#
i3

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | ZY7B3 11420 00 |95v9%7¢ CRANKSHAFT 1

2 | ZY7B3 11631 00 |E'&Abv (STD) PISTON (STD) 2

3 | ZY7B3 11611 00 Y9 E &by RING, PISTON (STD) 2

4 | ZY7B3 11612 00 |thuk Yoy E'AbY 2ND RING, PISTON (STD) 2

5 | 2Y7B3 11614 00 |#40WYv5 E'AbY OIL RING, PISTON (STD) 2

6 | ZY7D3 11633 00 |EV,E'AbY PIN, PISTON 2

7 | zY7D3 11486 00 |9)v7 CLIP 4

8 | ZY7D3 11650 00 [I#474¥5'BYNTF+Y7) |CONNECTING ROD ASSY 2

9 | ZY7D3 11654 00 |K b3%9749'DYE | BOLT, CONNECTING ROD 2

10 | ZY7D3 11561 00 |Y4.950% 1 SHIM, CRANK 1 1

11 | ZY7D3 54243 00 |&IWh,3 BOLT,3 1

12 | ZY7D3 5A428 00 |7YY¥— WASHER 1

13 | ZY7D3 5312L 00 |7YY¥— 71—y WASHER,PLAIN 1

14 | ZY7D3 13335 00 |¥- KEY 1

EH72B7060 21/10/27



7B32CAN-S030

7773 GOVERNOR

10

R HMamES BB R B = " R B 5 &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N0 REMARKS
1 | ZY7D3 11972 00 (%'7,7547I4F¥7b  |GEAR, FLYWEIGHT SHAFT 1

2 | zY7D3 11913 00 |HI4b WEIGHT 2

3 | ZY7D3 11914 00 |»¥7h7I4} SHAFT, WEIGHT 2

4 | zY7D3 11917 00 |h7- COLLAR 1

5 | ZY7D3 11426 00 |A'7)v4" AFAM 1 BEARING, THRUST 1 1

6 | ZY7D3 5A433 00 |7YV¥, 2 WASHER, 2 2

7 | ZY7D3 11924 00 |7-L0'N'T ARM, GOVERNOR 1

8 | ZY7D3 11922 00 |74-9.4"N'F FORK, GOVERNOR 1

9 | 2Y7B3 11925 01 (A7 I+ SPRING, GOVERNOR 1

10 | ZY7B3 11928 00 |AYI Y ROD, LINK 1

11 | zY7B3 11979 00 |A7")v4" AYb SPRING,ROD 1

12 | zY7B3 41270 10 |79€ALN'=T7+Y7) 1 |ACCEL. LEVER ASSY 1 1

13 | ZY7D5 41240 00 |RAYMLLA-2Y7Y-F  [THROTTLE LEVER COMP. 1

14 | zY7D3 11933 00 |.7'L-h7 ¥ Ab PLATE, ADJUST 2

15 | ZY7D3 54142 00 | JLh 1 BOLT,1 2

16 | ZY7D3 54542 00 |.7Yh 1 NUT,1 2

17 | zY7D3 54143 00 |&'ILh 2 BOLT 2 2

EH72B7060 21/10/26




7B32CAN-S030

#,5F GOVERNOR %
|

R HMamES BB R B = " RS 5 &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N0 REMARKS
18 | ZY7D5 2471D 00 |.7°L—b, AY4 1 PLATE, LOCK 1 1

19 | ZY7D5 17676 00 |Ya™yt RIVET 1

20 | zY7B3 18615 00 |¥un'—, - DAMPER, RUBBER 1

21 | ZY7D3 11588 00 |AA™—¥ SPACER 1

22 | zY7D3 5241F 00 |ty PIN 1

23 | ZY7D5 18175 00 |AA™-¥ SPACER 1

24 | zY7D3 5A329 00 |FYb,755%° NUT,FLG. M6 1

25 | ZY7D3 5236L 20 | ILFAAVAILA BOLT, SPECIAL 1 1

26 | ZY7D3 54545 00 |NUT,2 NUT,2 1

27 | ZY7D3 5A140 00 | Wb 750Y BOLTFLG. M6X12 2

28 | ZY7D3 5A403 00 |799%, 71— WASHER, PLAIN 2

29 | zY7D3 11834 00 |A%')1 SCREW 2

30 | zY7B3 14201 00 |F3-9Lin'-277)-+ CHOKE LEVER COMP. 1

31 | zY7B3 41256 00 |@YN F3-9 1 ROD, CHOKE 1 1

32 | ZY7D3 43619 00 |R7Y" Fovty SPRING, TENSION 1

33 | zY7D3 5A122 00 | IWb BOLT 1

EH72B7060

21/10/26




7TB32CAN-S040 # AT %7 F&VYv7 CAMSHAFT & VALVE

R HRES I B = -] OB " &
#
k3
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL No| REMARKS
1 | zv7B3 12181 00 |hLYY7H 1 CAMSHAFT 1 1
2 | zY7D3 12111 00 (NAT AvT-4 VALVE, INTAKE 2
3 | zY7D3 12121 00 W7, I%Y-Rb VALVE, EXHAUST 2
4 |ZY7D3 12153 00 (Y740° 17 LIFTER, VALVE 4
5 | ZY7D3 16173 00 |A7Yy%"2v7'LY¥3Ay  |SPRING, COMPRESSION 4
6 | ZY7D3 12116 00 |-k T R7 YUY SEAT, VALVE SPRING 2
7 | zY7D3 12117 00 [Y7-+\'W7° A7V |RETAINER, VALVE SPRING 4
8 | ZY7D3 12118 00 (14N LT LOCK, VALVE SPRING RETAINER 8
9 | ZY7D3 12151 00 |7-AN L7 BYA ARM, VALVE ROCKER 4
10 | ZY7D3 12154 00 |RYN N LT 79V ROD, VALVE PUSH 4
11 | ZY7D3 12165 00 |E&"YbAVAT-L4 PIVOT, ROCKER ARM 4
12 | ZY7D3 12155 00 |H'4},7"Yyamyk GUIDE, PUSH ROD 2
13 | ZY7D3 12157 00 i JLb BOLT 4
14 | zZY7D3 12158 00 |+YhAYY NUT, LOCK 4

EH72B7060 21/10/28




7TB32CAN-S050 =73 277 R&A#—% AIR SHROUD & STARTER
13
R HamES B8 4 R E%%| = < B RS " &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO| REMARKS
1 | ZYy7B3 12621 10 |5-2,77Y CASE, FAN 1
2 | ZY7D3 5A142 00 |#' Wb 750%° M6X14  [BOLTFLG. M6X1| 6
3 | ZY7D5 12611 00 |77Y FAN 1
4 | zY7D5 12681 00 |7'L—F PLATE 1
5 | ZY7D3 5236L 00 |# L, AAY Y1 BOLT, SPECIAL | 4
6 | ZY7D5 12651 00 (I7Y21797M VUU4 1 AIR SHROUD, CY| 1
7 | ZY7D3 5A140 00 |F' Wb, 7709 BOLT,FLG. M6X1| 8
8 | ZY7B3 1262E 00 |¥1379}, 2 SHROUD, 2 1
9 | ZY7B3 12653 00 |I7Y159M YYu4 3 AIR SHROUD, CY 1
10 | ZY7D3 12654 00 |I7Y1F9N VY5 4 AIR SHROUD, CY 1
11 | ZY7B3 14417 00 [hn'- 1 COVER 1 1
12 | ZY7D3 5A142 00 [#')L}, 759" M6X14  |BOLT,FLG. M6X1| 2
EH72B7060 21/10/26



7TB32CAN-S050 =7 =277 R&AZ—% AIR SHROUD & STARTER

13

R HBaES EB e TR {E %k Eid] <t " R B " &
#
e
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS
13 | ZY7D3 5A100 10 |k, 750%° BOLT, FLANGE 1
14 | zY7B3 12629 00 |107°LA EMBLEM 1
15 | ZY7D3 5A100 10 |k, 750%° BOLT, FLANGE 2
16 | ZY7D3 5238M 00 |AHY1-RAAV¥IL 2 SCREW, SPECIAL 2 4
17 | ZY7B3 11588 00 [AA-# SPACER 2
18 | ZY7D3 5A140 00 | IL+ 7505 BOLT,FLG. M6X12 1
EH72B7060 21/10/26




7B32CAN-S060 U =2—7 U/ — g

LUBRICATION

R HaEs B & 4 FR fE%| & < " RS % " &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | ZY7D3 13310 00 |A-44v+ ROTOR, ASSY 1
2 | zY7D3 13411 00 |AFL-F744N STRAINER, OIL | 1
3 | 2Y7D3 54547 00 | Wk, 77097 1 BOLT,FLG. 1 1
4 | ZY7D3 13316 00 [hn'- K"V COVER, PUMP 1
5 |zY7D3 17499 00 [A4LY-1b OIL SEAL 1
6 |zY7D3 13016 00 [O-')v% O-RING 1
7 | ZY7D3 5A142 00 |'IWh,770%° M6X14 BOLT,FLG. M6X1| 4
8 | ZY7D3 13440 00 |ILAYATHY7Y, 4 4ILY9)-HELEMENT ASSY,| 1
9 | ZY7D3 13455 00 (759" PLUG 1
10 | ZY7D3 13475 00 | A9k GASKET 1
11 | ZY7D3 22977 00 |A 7o' ))—7 SPRING,RELIEF | 1
12 | ZY7D3 17051 00 |- BALL 1
13 | ZY7B3 13470 00 |#{L49-5747"Y) OIL COOLER AS{ 1
14 | ZY7B3 17848 00 |757% ADAPTER 1
15 | ZY7B3 13473 00 [O-Y)v% O-RING 1
16 | ZY7D3 5A100 00 |&'Ibb, 750 BOLT, FLANGE | 3
17 | ZY7B3 1371L 00 |7°549b BRACKET 1
EH72B7060 21/10/27
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7B32CAN-S070

A7 —7 INTAKE

R B S EITLE fE%| & St B R E 5 &
2
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nd REMARKS
1 | ZY7B3 13645 00 [H°ATYbI=h-ILh 1 GASKET, MANIFOLD 1 1

2 | ZY7B3 13630 00 |1oT—9¥=k—IFT£Y7Y |INTAKE MANIFOLD ASSY. 1

3 | ZY7B3 13558 00 |& ILhRGYN BOLT, STUD 4

4 | zY7D3 13566 00 [W'RHYh GASKET 2

5 | zY7D3 5A332 00 |+Vh750%° NUT,FLG. 4

6 | ZY7B3 14453 10 |¥ 340 I74)-1 1 JOINT, AIR CLEANER 1 1

7 | ZY7B3 13646 00 |#" RV 3=ih-Ib 2 GASKET, MANIFOLD 2 1

8 | ZYJX4 24410 01 |72INFKVTTEYT) FUEL PUMP ASSY 1

9 | ZY7D3 5A140 00 |#'ILb,750Y BOLT,FLG. M6X12 9

10 | ZY7D3 24426 00 |7'37Yh71INE YT 2 BRACKET, FUEL PUMP 2 1

11 | ZY7D3 1243E 00 |if-2 2 HOSE 2 1

12 | ZY7D3 14137 00 |9Y97° CLIP 2

13 | ZY7B3 13971 00 |n'47°71Ib 1 PIPE, FUEL 1 1

14 | ZY7D3 14137 00 |9Y97° CLIP 2

15 | ZY7D3 24502 00 |74%71Il FILTER, FUEL 1

16 | ZY4ANX 25335 00 |¥¥Y7° CAP 1

17 | ZY7D3 13972 00 |n'47',711)l 2 PIPE, FUEL 2 1

EH72B7060 23/06/12



7B32CAN-S070 7 —7 INTAKE

R BRES I TERE E%| & < =1 BRS#® w =
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS

18 | ZY7D3 14137 00 |97 CLIP 1

19 | ZY7D3 1531A 00 |F-R,7'-4" 1 HOSE, BREATHER 1 2

20 | ZY7D3 5A329 00 [FYhI5%° NUT,FLG. M6 1

21 | ZY7D3 81128 00 |9527° CLAMP 4

EH72B7060 23/06/12




7B32CAN-S080 -+ 7L %Z— CARBURETOR /‘
R HRES RS iw &
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL No REMARKS
1 | ZY7B3 14101 31 |¥¥7LA7E07) 1 CARBURETOR ASSY 1 1

2 | ZY7B3 14163 00 [.AA™-% SPACER 1

3 | zZY7B3 14198 00 |4 24Yh .GASKET 1

4 | ZY7B3 1416A 00 [.O-uY .O-RING 1

5 | ZY7B3 1492E 64 [V IYNAMY WJET, MAIN 1

6 | ZY7B3 1492E 64 | IYMAMY JET, MAIN 1

7 | zY7D3 14191 00 |.7°54", MLy PLUG, DRAIN 1

8 | ZY7D3 14223 00 [A7VT FL-un' LT .SPRING, DRAIN VALVE 1

9 |ZY7B3 1410H 00 |.71-Il AY+ YL/AF N'L7° | FUEL CUT SOLENOID VALVE 1

10 | ZY7B3 14398 00 | A" A4k .GASKET 1

11 | ZY7B3 14184 00 | 0" A4k, 70-FFvun .GASKET, FLOAT CHAMBER 1

12 | ZY7B3 14147 00 |.0-Yuy’ .O-RING 1

13 | ZY7B3 14429 00 |.2%)1 SCREW 2

14 | ZY7B3 14185 00 |70~} FLOAT 1

15 | ZY7B3 14150 00 [.==FL7+v7"Y) NEEDLE ASSY 1

16 | ZY7B3 14186 00 |.t’v,70-+ PIN, FLOAT 1

17 | ZY7B3 14922 00 |.A2%)21, ARV SCREW, THROTTLE 1

18 | ZY7D3 14531 00

ATV T R ANRYY L

.SPRING, ADJUST SCREW

EH72B7060
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7B32CAN-S090 =% —X | EXHAUST

R HMeEs BRam & R &%k £l <f B RS " =
#
[
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | ZY7D3 14711 30 [¥77 1 MUFFLER 1 1
2 | ZY7ID3 1471K 00 (737 Yh1-1 BRACKET 1-1 1
3 | ZY7D3 5236P 00 | Wk AAYYIL 4 BOLT,SPECIAL 4 2
4 | ZY7D3 14613 00 |h"A4YbhI%Y -A17" |GASKET, EXHAUST PIPE 2
5 | ZY7D3 5159L 00 |+ykAA VYL NUT, SPECIAL 1 4
6 | ZY7D3 5A427 00 |79¥% WASHER 4
7 | zv7D3 5A117 00 | Wb, 750 BOLT, FLANGE 2
8 | ZY7D3 14786 00 [FLA%.AN-) ARRESTER, SPARK 1
9 | ZY7D3 1477K 00 |7°L—h 1 PLATE 1 1

EH72B7060

21/10/27




7B32CAN-S100 7 77 /r—A CRANKCASE

R HmES Eema =
i
%
NO. PART NO. PART NAME /P FROM ~ UP TO SERIAL NQ
1 | 2Y7B3 15111 00 |9399-A 1 CRANKCASE 1
2 | ZY7D3 15693 00 |A' 7YY BEARING
3 | ZY7D3 15181 00 [EV, 41N PIN, DOWEL
4 | ZY7D3 15541 00 [h5- COLLAR
5 | ZY7D3 14485 00 |47 Y "34Ub PIPE, JOINT
6 |ZY7D3 15167 00 |7°39°,7° 34U 1 PLUG, BLIND 1
7 | zY7D3 1511A 00 |£#41LY-)b OIL SEAL
8 |ZY7D3 1431C 00 iK'=, 734U 2 BALL,BLIND 2

9 | ZY7D4 15410 00

93U r=-A N -THU77) 1

CRANKCASE COVER ASSY 1

10 [ ZY7B3 15693 00

NTWT

.BEARING

11 [ZY7D3 1511B 00

FANY-I

.OIL SEAL

12 | ZY7D3 15451 00

B ATINYTI - AN -

GASKET, CRANKCASE COVER 1

13 | ZY7D3 5A112 00

Kb, 7757

BOLT, FLANGE

14 | ZY7D3 15351 00

739 M-y

PLUG, DRAIN

15 [ ZY7D3 11198 00

nRrYh

GASKET

16 | ZY7D4 15361 01

=Y LA

GAUGE, LEVEL

17 | ZY7D4 15112 10

NATFAN

PIPE, OIL

18 [ ZY7D4 15114 00

o-1uy

O-RING

EH72B7060




7B32CAN-S110 ~Z7 %> ; MAGNETO

R HaES B &4 R Bl 2 " RS 5 &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N0 REMARKS
1 | ZY7D3 85550 00 |A-47tY7" ROTOR ASSY 1
2 | ZY7D3 81410 00 |AT-47tV7"Y STATOR ASSY 1
3 | zY7D3 81891 00 |%'7,)u4 GEAR, RING 1
4 | zY7D3 11555 00 |FYh,97599%7h 1 NUT, CRANKSHAFT 1 1
5 | ZY7D3 5A405 00 (7Y%, 71—y WASHER, PLAIN 1
6 | ZY7D3 11545 00 |%-99+57 KEY, WOODRUFF 1
7 | ZY7D3 51594 00 [ ILbAAYYIL BOLT, SPECIAL 1 4
8 | ZY7D3 82310 00 [{4'=Y¥3va{NTE£Y7") |IGNITION COIL ASSY 2
9 | ZY7D3 82370 00 (757 ¥¥V77tV7" PLUG CAP ASSY 2
10 | zY7D3 81925 00 (431l TERMINAL 2
11 | ZY7B3 81336 00 |7'0AYk GROMMET 1
12 | ZY7D3 5236L 10 [ ILbAAYYIL BOLT, SPECIAL 1 4
13 | ZY7D3 81800 00 [RA4-T4Y9'¥-47£Y7"") [STARTING MOTOR ASSY 1
14 | ZY7D3 5A106 00 |#'ILb, 7505 BOLT, FLANGE 2
15 | zY7D3 81115 00 74%, Y-} WIRE, LEAD 1
EH72B7060 21/10/27



7B32CAN-S120 =17 kU7 ELECTRICAL

1
R HaES EITLE Bl = " RS 5 &
i
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N REMARKS
1 ZY7D3 82117 00 |74%,1)-p WIRE, LEAD 1
2 |zY7D3 81128 00 |95v7° CLAMP 2
3 | ZY7D3 5A134 00 (' WF, 750" M6-1.0X8 BOLT, FLANGE M6-1.0X8 1
4 | ZY7B3 81215 00 |74%,)-} 1 WIRE, LEAD 1 1
5 |2zY7D3 81328 00 |95v7° CLAMP 3
6 | ZY7D3 82504 00 |F4L7 LYY RRMYFASSY OIL PRESSURE SWITCH AY 1
7 | zY7D3 81960 00 [L9F774¥7 R LE 1L-%ASSY |RECTIFIER & REGULATOR AY 1
8 | ZY7D3 5A102 00 [K'ILk, 750" BOLT, FLANGE 2
EH72B7060 21/10/27
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R MRES EB SR 4 R {E%k " B RS % & =
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | ZY7D3 28100 00 |V-N%Yb TOOL KIT 1
2 | ZY7D5 15572 00 |79 Vo-y SPRING, RETURN 2
3 | ZYTD5 13431 00 |N47° A4WE LY 1 PIPE, OIL DRAIN 1 1
4 |ZY7D3 11198 00 |h"AH9b GASKET 1
5 | ZY7D3 11933 00 |7'L-F7Y YA PLATE, ADJUST 1
6 | ZY7D5 24877 00 |3A°V,3—3Y LABEL, CAUTION 1
7 | ZYB3 24162 00 |IV7'LA2 EMBLEM 1
8 | ZY7B3 14410 10 |I7H)-+7t7) AIR CLEANER ASSY. 1
9 | ZY7B3 14451 00 |.ILAvkI7HY)-7F ELEMENT, AIR CLEANER 1
10 | ZY7B3 14461 00 |.ILAUMITH)-+- 2 ELEMENT, AIR CLEANER 2 1
11 | ZY7B3 14412 00 | X¥Y7 9)-Fhr-A 1 .CAP, CLEANER CASE 1 1
12 | ZY7B3 1443A 00 |59 DUCT 1
13 | ZY7B3 1432A 00 |.7°59" PLUG 1
14 | ZY7B3 14604 00 |hn'-I7 1 COVER, AR 1 1
15 | ZY7B3 14463 00 |V 34001791 2 JOINT, AIR CLEANER 2 1
16 | ZY7B3 11388 00 |977 Hh-R 2 CLAMP, HOSE 2 2
17 | ZY7B3 21880 00 |A7- 7£Y7') 1 STAY ASSY. 1 1
18 | ZY7B3 21890 00 |AT- 7tY7") 2 STAY ASSY. 2 2
19 | ZY7D3 5A142 00 | ILb, 7509 M6X14 BOLT,FLG. M6X14 8
EH72B7060 21/11/08
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